
701
SCHWINN

STRENGTH SYSTEMS

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

243

5

3

9

10

8

4

50

48

87

25

28

29

19

24

27

2

1

12

82
85

52

53

77

101

102
42

42 84

49

83
81

17

36

72

74

82
85

42

82 85

77

18

42

76

49
83
101

75

81
84

20

51

101

22

77

30

42

21

75

45
35 47

43

14

104

43

16

26

13

7886

71

90

10085

42

15

42
11 82

85



701
SCHWINN

STRENGTH SYSTEMS

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

244

44 79 85
88

41

78

85
24

25

80

79

41

79

78

82

85
88

38

39

40

6

92

7

73

89
82
85 91

79

88

78

25

34

33

32

31
PULL DOWN CABLE 189"

LOW ROW CABLE 156"

PEC DEC CABLE 114"

AB CRUNCH CABLE 70"



REF# DESCRIPTION
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92

100
101
102
104

92272
92273
92274
92275
92276
92004
 92005
92006
93358
92271
95203
92277
92011
92278
92013
92014
92279
92280
92230
92281
92282
92283
92025
95205
95206
95207
95208
95207
92030
95209
95210
95211
95212
92037
92038
92039
92040
92041
92042
92043
92060
92062
92061
92063
92064
92058
92065
92067
92055
92056
92057
92059
92150
92151
92152
92153
92154
92156
92176
92159
93404
92161
92162
92163
92164
92165
92166
95215
92048
92047
92045
92049
92054
92053
92066
92189
93390
92188
95467
92702

MAIN BASE
BASE SUPPORT TUBE
REAR UPRIGHT
FRONT UPRIGHT
TOP BEAM
LAT BAR
ROWER BAR
GUIDE RODS
TOP WEIGHT PLATE 7/8”
SELECTOR STEM 7/8”
TOP SOCKET ASSEMBLY
SEAT TUBE
SEAT ADJUSTER
LEG CURL ASSEMBLY
LEG EXTENSION BAR
ROLLER BAR  16”
PRESS ARM
PEC SEAT TUBE
BACK PLATE   5 1/8 “
PEC DECK ASSEMBLY
LEFT PEC DECK ARM
RIGHT PEC DECK ARM
FLOATING PULLEY BRACKET
DOUBLE FLOATING PULLEY BRACKET
SEAT PAD
BACK PAD
PEC BACK PAD
PEC SEAT PAD
PEC ARM PAD
PULL-DOWN CABLE
LOW ROW CABLE
PEC DECK CABLE
AB CRUNCH CABLE
ROLLER FOAM  7”
HANDLE GRIP  1 1/4 X 5”
HANDGRIP  1 X 5 1/4”
AB STRAP
ANKLE STRAP
HANDLE STRAP
PULLEY
SQUARE END CAP  2”
SQUARE END CAP  1 3/4”
SQUARE END CAP  1 1/2”
ROUND END CAP
HOLLOW END CAP
PLASTIC WASHER
SOCKET BUSHING
PLASTIC CAP
RUBBER DONUT
PEC DECK BUMPER
PRES ARM BUMPER
OUTER END CAP
PIVOT SHAFT  3/8 X 3 5/8”
PIVOT SHAFT
HEX BOLT  3/8 X 7 1/4”
HEX BOLT  3/8 X 3 3/4”
HEX BOLT  3/8 X 3 1/4”
HEX BOLT  3/8 X 3”
HEX BOLT  3/8 X 2 3/4”
HEX BOLT  3/8 X 2 1/2”
HEX BOLT  3/8 X 1 3/4”
HEX BOLT  3/8 X 1”
FLAT WASHER   1 3/8 X 1/2”
FLAT WASHER   1 X 3/8”
SHIM WASHER
LOCK NUT  1/2”
LOCK NUT  3/8”
L-PIN
WEIGHT SELECTOR PIN
STEP SPACER 1/2”
PULLEY SPACER  3/4”
FASTENING POP-PIN
CABLE CLIP
CHAIN
SEAT POST CUSHION
STEP SPACER  31 X 25.1 X 20
LAT BAR HOOK COVER
STEP SPACER   16 X 13.1 X 13
HARDWARE KIT
OWNERS MANUAL

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

701

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

PART#

245

SCHWINN

STRENGTH SYSTEMS

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○




